

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2024-04-17 10:54:49
Date of Next Testing: 2026-04-07 10:54:49
Product Name: **Polythene**
CAS Number: 9002-88-4
Specifications & Purity: analytical standard,melt flow rate:3.98g/10min
Lot #: G2219789
SKU #: **P119576**
Analysis: **342112**

Parameter	Limit Values	Result
Flow Rate	3.63-4.33 (g/10min)	4.03 g/10min

A handwritten signature in black ink that reads "John Su".

John Su
QA & QC Manager